
 

 

July 2013 
 

PLATREEF RESOURCES (PTY) LTD 
 

Alternative Strategies and 
Scenarios 
 
 

R
EP

O
R

T 

 

 
 

Report Number.  12614126-12203-3 

Distribution:

2 x copies Platreef Resources 
1 x unbounded copy Project File 
1 x copy GAA Library  

Submitted to:
Platreef Resources 
PO Box 68228 
Bryanston 
2021  



PLATREEF ALTERNATIVE STRATEGIES 

  

July 2013 
Report No. 12614126-12203-3 i 

 

Table of Contents 

1.0  INTRODUCTION ........................................................................................................................................................ 1 

2.0  BACKGROUND ......................................................................................................................................................... 3 
[...]
risk 

Chemicals 
(skin/ 
inhalation) 

Physical Public 
sensitivity 

Benefits to 
the 
community

Sustainability   

    

as noted Required, but 
complex 
process: 1 

Yes: 1 Yes: 1 Yes: 1 High 
cost: 1 

None to 
date: 1 

Difficult: 1 High: 1 High: 1 High: 1 High: 1 Low: 1 Low (short-
term benefits): 
1 

as noted Required, but 
not complex 
process: 3 

Possible: 3 Possible: 3 Possible: 3 Medium 
cost: 3 

Limited 
cases: 3 

Neutral: 3 Medium: 
3 

Medium: 3 Medium: 
3 

Medium: 
3 

Medium: 3 Medium 
(potential for 
medium to 
long-term 
sustainability): 
3 

as noted Not Required: 
5 

No: 5 No: 5 No: 5 Low cost: 
5 

Current 
practice: 5 

Easy: 5 Low: 5 Low: 5 Low: 5 Low: 5 High: 5 High 
(Confident 
i.t.o. long-term 
sustainability): 
5 

3. Wastewater 
recovery 

Stormwater 
runoff, spillage 
and drainage 
collection will 
likely already 
exist, thus this 
option is 
generally 
already 
implemented 

3 5 5 5 3 5 3 5 3 3 5 5 5 137 

4. Wastewater 
partial 
treatment 

Allows limited 
reuse options, 
but cheaper 
than treatment 
for discharge 

1 5 5 5 3 5 3 3 3 3 5 5 3 123 

5. Wastewater 
treatment for 
discharge 
(Required) 

Required, may 
be used in 
combination 
with other 
options 

1 5 5 5 1 5 1 3 3 3 5 5 3 111 

7. Water pinch 
analysis 

Requires expert 
investigations 
and studies 

3 5 5 5 3 3 1 5 3 5 5 5 5 131 

 



 
PLATREEF ALTERNATIVE STRATEGIES 

 

July 2013 
Report No. 12614126-12203-3 29 

 

Table 11: Further considerations in support of Table 10 above 

Strategy Options Legal requirement for 
Platreef 

Typical cost Environmental risk Public sensitivity Potential Benefit Operational aspects 
and critical factors 

Sustainability Scoring (from Table 
above) 

1. Wastewater re-use Supporting facilities, e.g. 
dams, pipelines, etc. require 
a Water Use Licence in terms 
of the NWA, NEMA 
authorisation and potentially 
NEMWA licence 

Low, only cost is due 
to transportation of 
water from one 
application to another 

Low Low Reduces freshwater 
use 

Requires a study of 
possible reuse 
options around plant 

High, reduces 
freshwater use 

151 

2. Wastewater recycle Supporting facilities, e.g. 
dams, pipelines, etc. require 
a Water Use Licence in terms 
of the NWA, NEMA 
authorisation and potentially 
NEMWA licence 

Low, only cost is due 
to transportation of 
water from treated 
water to application 

Low Low Reduces freshwater 
use 

Requires wastewater 
treatment 

High, reduces 
freshwater use 

149 

3. Wastewater recovery Supporting facilities, e.g. 
dams, pipelines, etc. require 
a Water Use Licence in terms 
of the NWA, NEMA 
authorisation and potentially 
NEMWA licence 

Medium, requires 
construction of a 
drainage and 
collection system 

Low, it provides 
environmental protection

Low Reduces potential 
contaminated 
discharges to the 
environment, provides 
additional source of 
water 

A drainage system 
will likely be required, 
and can thus simply 
serve as a source of 
water 

High, provides an 
alternative source of 
water, reduces 
freshwater use 

137 

4. Wastewater partial 
treatment 

Supporting facilities, e.g. 
dams, pipelines, etc. require 
a Water Use Licence in terms 
of the NWA, NEMA 
authorisation and potentially 
NEMWA licence. Water 
treatment plants require 
NEMWA authorisation, 
depending on the treatment 
capacity of the plant 

Medium, requires 
construction of solids 
separation process 

Low Low Not as expensive as 
full treatment, and 
produces water which 
can be reused 

Requires some 
operational attention 
but reduces risks due 
to pipeline damage. 
Also produces a solid 
waste 

Medium, provides 
relatively clear water to 
replace freshwater, at 
relatively low reagent 
and energy use 

123 

5. Wastewater treatment for 
discharge (Required) 

Supporting facilities, e.g. 
dams, pipelines, etc. require 
a Water Use Licence in terms 
of the NWA, NEMA 
authorisation and potentially 
NEMWA licence. Water 
treatment plants require 
NEMWA authorisation, 
depending on the treatment 
capacity of the plant. The 
discharge to the environment 
requires a WUL in terms of 
the NWA. 

High Low, trustworthy and 
functional technology 
and operators are 
required 

Low The effluent is of high 
quality can be reused 
in high quality 
applications 

Requires high 
operator attention 

Medium, requires 
reagents and energy, 
but produces clean 
water 

111 

7. Water pinch analysis Supporting facilities, e.g. 
dams, pipelines, etc. require 
a Water Use Licence in terms 
of the NWA, NEMA 
authorisation and potentially 
NEMWA licence 

Medium, cost due to 
transportation and 
temporary storage of 
water 

Low Low Optimises water use 
on the plant, minimised 
freshwater use 

Requires expert 
opinion and feasibility 
investigations 

High, minimises 
freshwater use and 
minimises reagent and 
energy costs 

131 

 



PLATREEF ALTERNATIVE STRATEGIES 

 

July 2013 
Report No. 12614126-12203-3 30 

 

2) Septic tank: This tank must contain at least 2 compartments with a minimum desludging capacity of 5 
years. If this is increased to 6 years this may eliminate operator requirements. The sludge from this 
plant will be removed and transported via a vacuum tanker to the nearest sewage treatment works. This 
may refer to the treatment works at the nearest town or the new treatment works to be built on the mine 
for use in the operation phase. 

3) At this point it is optional to install a Rotating Biological Contactor (RBC) and associated humus tank for 
solids settling. These technologies, if operated well, and where space is limited, eliminate the need for 
maturation ponds. The RBC is both smaller and more efficient than trickling filters and is able to handle 
both domestic and industrial sewage. 

4) Disinfection: Disinfection may be done by chlorination or ultraviolet (UV) radiation. UV radiation works 
best where the water to be disinfected has a low turbidity. If this can be guaranteed, it may be 
preferable to use UV disinfection. Otherwise chlorination is a reliable disinfection method. For very 
small flows chlorination in the form of sodium or calcium hypochlorite dosing in solution may be used 
instead of using an automatic gaseous chlorine dosing system. 

5) Maturation ponds or reed beds are optional to make sure that the processed water reaches the required 
discharge standards, and to allow some flexibility in case of process upsets. Reed beds may be used 
with or without RBC and humus tank. If there is a very large available land area it may be possible to 
use lined reed beds alone. Disinfection is applied before reed beds. 

6) Discharge to river or used for irrigation (or potentially blended to process water). 

Due to the effect of the land availability on the choice of technology used, the mine must first determine a 
suitable site to place the bulk shaft phase septic system and later the mine wide treatment plant. Available 
area is as important selection criteria, but FOG removal must take place ahead of septic tanks on treatment 
and with on-site treatment; disinfection is required. 

Management/Disposal of residuals 

It has been mentioned that the sludge from the septic tank will be sent by tanker to a nearby regional 
sewage treatment plant or to the future sewage treatment works. The grit is different to the sludge in that it 
does not biodegrade and is only a nuisance in the treatment plant. This waste will be disposed of as a 
hazardous waste on a hazardous waste landfill. The collected oil and grease from the FOG remover should 
be disposed of as hazardous waste. 

9.6.2 Mine wide operation phase 

Treatment 

Due to the small volume of domestic waste water that will be produced at the site in the operation phase, 
while much greater than produced during bulk shaft construction, and also considering constraints on 
available land, a package sewage treatment plant (STP) will most likely be used. 

Different treatment processes that are available include the following: 

 Activated sludge process – Sophisticated process requiring a high degree of operator control. Produces 
large quantities of sludge but provides high degree of treatment. This process is commonly used in 
most municipal treatment plants since it is the most advanced and reliable process; 

 Extended aeration activated sludge process – This process is adapted for smaller sewage volumes. It is 
more capable of handling fluctuating loads and concentrations than conventional activated sludge 
processes, and normally comes in the form of package units. For a smaller volume of sewage, as found 
on the Platreef mine, this system is more desirable than the activated sludge process. It also provides a 
high degree of treatment, which is necessary due to the high quality of the South African discharge 
water quality standards; 

 Sequencing Batch Reactor (SBR) process – This process reduces the footprint of a plant generally and 
carries out the same as activated sludge but using fewer tanks which are sequenced for multiple use, 



PLATREEF ALTERNATIVE STRATEGIES 

 

July 2013 
Report No. 12614126-12203-3 31 

 

i.e., aeration and, settling. The process requires an experienced engineering contractor but may prove 
to be more cost effective;  

 Waste stabilisation ponds – This is a natural process with no power/oxygen required, but this process 
requires a significant land area (not available at this site) and is suited to hot, sunny climates. This 
process cannot easily be controlled, if at all, and is not as reliable as an active process; 

 Oxidation ditch – Requires more power than waste stabilisation ponds, but less land, and is also easier 
to control than the activated sludge process. This process is not commonly used on the municipal level, 
and is more suited to very small volumes of sewage in areas where below-quality discharges may be 
allowed (e.g.: rural areas with few or no rivers/streams), which will not apply to the mine site; 

 Reed beds or constructed wetlands – Treatment is by action of soil matrix and the soil/root interface of 
plants. This treatment system also requires a significant land area (which is not available at the mine 
site). Reed beds have been described as method for treating sewage in the construction phase. These 
systems are suited to very small volumes of sewage, and become less economically viable as the feed 
flow rate increases; and 

 Trickling filters – An aerobic process in which bacteria take oxygen from the atmosphere. A bacterial 
slime layer grows onto the medium and removes pollutants from the sewage as it passes down through 
the system. This system is relatively simple and uses a small land area, but requires significant 
pumping which adds to complexity and operating costs. This process has been used very often in the 
past, and is thus well understood. However, it has largely been taken over by the more modern and 
more expensive activated sludge process, considered to be more operationally reliable. 

The Small Water Treatment Works Guidelines given by the Public Works Department of South Africa, for 
small sewage plants with a flow rate greater than 100 m3/day, should be referenced for selection of 
technology. 

The guidelines suggest that treated effluent may be discharged to river or reused for non-potable purposes 
i.e. landscape or process water.  

Stabilisation 
The waste water treatment produces volumes of sludge which must managed appropriately. Although it is 
not a requirement, stabilisation of this sludge allows it to be suitable for a variety of subsequent processes or 
uses. Different methods of sludge stabilisation include anaerobic digestion, aerobic digestion, thermal and 
chemical stabilisation. A rule of thumb approach to sludge production is 0.5 kg of sludge per kg of BOD in 
the influent. For the operational phase, with a population of 3,500 persons, about 260 kg of dry solids would 
be produced per day. With a moisture content after drying beds of say 60%, approximately 656 kg of sludge 
would be generated per day.  

Aerobic digestion reduces sludge matter consisting of inorganic matter and relatively stable volatile solids. 
This reduced sludge is of a slightly higher volume than achievable by anaerobic digestion. The difference is 
that anaerobic digestion provides a valuable by-product – methane gas that contains carbon from the sludge 
and which can be used to produce electricity or heat energy but which also requires capital investment to 
utilize the gas. 

Thermal stabilisation is a heat process which results in the breaking down of cell structures, coagulating the 
solids and causing a liquid-solid separation. Chemical stabilisation generally involves lime addition. Lime 
addition involves adding enough lime to bring the pH above 12, which removes bacterial hazards and 
destroys odour-forming compounds. Both of these processes are expensive. 

For the specific situation at Platreef mine, aerobic digestion may be used since this does not require 
extensive operator attention and uses a small land footprint. Anaerobic digestion is not recommended as the 
methane produced will not be sufficient to justify the construction of an energy recovery system,  



PLATREEF ALTERNATIVE STRATEGIES 

 

July 2013 
Report No. 12614126-12203-3 32 

 

After stabilisation, sludge is usually dewatered using filtration or centrifugation process, or through the use of 
drying beds. Sludge drying beds are a cheap and reliable option. Sludge from drying beds can be managed 
as dry cake although at 60% moisture content and the anticipated quantity would be appropriate to blend 
with waste organics and garden waste with wood chips as input to the composting process. 

Disposal 

Domestic wastewater is unsafe for direct disposal, while treated effluent may be reused. Treatment of 
domestic wastewater produces solids which need to be managed, as discussed above. Treatment of these 
solids is further discussed under section 9.9. 

9.6.3 Trade-off Assessment 

Construction phase 

Available options make use of septic tanks with associated grease removal and disinfection. The chosen 
option is dependent on land availability. A concept-level life-cycle cost comparison will also be needed to 
determine the feasibility of each option.  

Operation phase 

For the operation phase it is recommended that the activated sludge process with extended aeration be 
used. This process is available as a modular plant and is thus easy to set up with a relatively small footprint. 
It is the most reliable solution in terms of effluent quality and is well-tried and tested. Possible alternatives 
include the use of trickling filters or SBR systems. Trickling filters are understood to be gradually being 
phased out nationally due to operational difficulties. However, the alternative processes are well-known and 
understood, and can be cost-competitive depending on the supplier. 

9.7 Domestic waste 
Domestic waste is the component of general waste that will be disposed by mine workers into bins on-site, 
such as food residues, mixed organics, sweepings, mixed recyclables and office waste. These materials will 
require certain infrastructure to be in place for their collection at various points around the mine. The level of 
infrastructure required will depend on the strategy chosen by Platreef. 

9.7.1 Minimisation 
One method that could reduce the production of waste paper is to promote the idea of responsible printing, 
and making employees accountable for their printing habits through various means such as the use of a 
printing credit system, printing automatically double sided, incentivization, etc. An incentive such as a 
competition for the division that reduces its consumption (per capita) the most, could lead to further reduction 
of paper usage. The purchase of partially recycled paper for printing i.e. 50% recycled would lead to 
increased awareness of paper wastage issues. 

Source separation 

It is suggested that Platreef invests in infrastructure to sort general waste at the point of generation in order 